
164759 50

SECTION 9:  PARTS LIST FOR MODEL 13045
20

24

30

20

39

1

3

2

4

5

5

5

7

6

57

25

40

42

8

18

31
57

25

43

27
13

17

13

9

13

26
34

34 26 32

13

13

10 23

12

13

35

11

37

25

13

19

13

33
41

28

15

36

38

44

45

46

13

49

52

53

54

55

56

48

58
REAR VIEW

25

13

61

61

50

60
62



Model 13045
Ref. 
No.

Part No. Part Description

1. 05244A Bearing Housing
2. 618-0281A Auger Brake Bracket Assembly
3. 684-0090A 16” Impeller Assembly
4. 710-0371 Hex Lock Bolt 5/16-18 x.875”
5. 710-0451 Carriage Bolt 5/16-18 x .750”
6. 710-0459A Hex Screw, Special 3/8-24 x 1.5”
7. 710-0528 Hex Screw 5/16-18 x 1.25”
8. 710-0726 Self-Tapp. Screw 5/16-12 x.750”
9. 710-0891 Shear Bolt 5/16-18 x 1.75”

10. 711-0640 Stud
11. 711-0677 Ferrule
12. 712-0116 Jam Nut 3/8-24
13. 712-04063 Flange Lock Nut, 5/16-18
15. 714-0104 Hairpin Clip
16. 714-0126 Key
17. 714-0135 Key
18. 715-0118 Spiral Pin
19. 731-1696A Chute Adapter
20. 732-0858 Extension Spring
23. 736-0169 Lock Washer
24. 736-0174 Wave Washer
25. 736-0242 Belleville Washer
26. 736-0250 Flat Washer
27. 736-0271 Spring Washer
28. 736-3008 Flat Washer
30. 738-0281 Shoulder Screw
31. 741-04024 Self-Aligning Bearing
32. 741-0192 Flange Bearing w/ Flats
33. 741-0475 Plastic Bushing

R

34. 741-0494 Flange Bushing
35. 747-0980 Auger Idler Rod
36. 754-0222A V-Belt
37. 756-0178 Flat Idler
38. 756-0243 Pulley
39. 784-0385A Auger Idler Bracket
40. 784-5076 Support Bracket
41. 784-5123 Chute Directional Control Bracket
42. 784-5710 Support Plate
43. 784-5711 Chute Bracket
44. 618-0436 Gear Assembly
45. 684-0072 Spiral Assembly RH
46. 684-0073 Spiral Assembly LH
47. 684-04008 45” Auger Housing Assembly
48. 784-5697 Slide Shoe
49. 737-3000 Lube Fitting
50. 710-3008 Screw, 5/16-18 x.75”
52. 784-0315 Bearing Housing
53. 784-5696B 45” Shave Plate
54. 710-0389 Carriage Screw
55. 710-3168 Carriage Bolt
56. 712-04065 Flange Lock Nut, 3/8-16
57. 710-1260A Screw, 5/16-18 x.75
58. 712-0717 Insert Nut, 3/8-16
59. 731-2643 Clean-out Tool
60. 731-2635 Clean-out Tool Mount
61. 749-1117 Support Tube
62. 725-0157 Cable Tie

ef. 
No.

Part No. Part Description
21



22

Model 13045

18

12

76

17
8

16

9
11

45

66

4

35

35

36
45

45
10

18

18

24

73

32

42

5
39

23

34

67

14 51

27 75

71

64

58

22

21

29
13

56
52 37

22

2
33

13

29

18

77

47

49

61
48

15

62

27

51

66
42

3

63

33

87

65

56

47

77
49

15
48

61

54

62

41

60

82

84

83

60
40

57

38

20

20

7

59

43

31

70

44
28

61

55

69

30

47

19

72

502616

16

54
50

26

53

68 68

18

78

79
80

81

6

21

29

82

25

74

18

30

21

87
1

46

46
15

85

86
43

31



Model 13045
Ref. 
No.

Part No. Part Description

1. 741-0225 Hex Flange Bearing
2. 750-1302A Spacer,.6725 x 1.125 x 2.485
3. 618-0279 Dogg Assembly LH
4. 618-0280 Dogg Assembly RH
5. 618-0282D Drive Shaft Assembly
6. 618-04178 Friction Wheel Assembly
7. 684-0162 Support Bracket Assembly
8. 684-0161 Shift Arm Assembly
9. 684-04103 Shift Rod Assembly

10. 684-0118 Auger Actuator Bracket Assy.
11. 684-0119 Drive Actuator Bracket Assy.
12. 790-00016 Frame Assembly
13. 684-0122 Sprocket Assembly
14. 710-0195 Hex Screw, 1/4-28 x.625”
15. 710-0538 Hex Screw, 5/16-18 x.625”
16. 710-0599 Self-tapping Screw, 1/4-20 x.5
17. 710-0788 Self-tapping Screw, 1/4-20 x 1”
18. 710-0896 Self-tapping Screw, 1/4-14 x.625”
19. 710-3001 Hex Screw 3/8-16 x .880”
20. 710-3008 Hex Screw 5/16-18 x .75”
21. 710-3103 Hex Screw 5/16-18 x 2”
22. 710-3180 Hex Screw 5/16-18 x 1.75”
23. 711-04279 Hex Drive Shaft 
24. 711-1193 Actuator Shaft
25. 711-1194 Actuator Drive Shaft
26. 712-0116 Lock Nut
27. 712-0138 Hex Nut 1/4-28
28. 712-0221 Jam Lock Nut
29. 712-04063 Flange Lock Nut, 5/16-18
30. 712-0798 Hex Nut 3/8-16
31. 712-3010 Hex Nut 5/16-18
32. 713-0284 Chain
33. 713-0286 Chain
34. 713-04015 Sprocket, 10T
35. 714-0101 Hairpin Clip
36. 714-0104 Hairpin Clip
37. 714-0115 Cotter Pin
38. 714-0388 Key
39. 716-0136 Retainer Ring
40. 717-0302 Drive Plate
41. 732-0121 Extension Spring
42. 732-0209 Extension Spring
43. 736-0119 Lock Washer 5/16
44. 736-0158 Lock Washer 5/8
45. 736-0160 Flat Washer
46. 736-0163 Flat Washer
47. 736-0217 Lock Washer
48. 736-0242 Bell Washer

R

*Note: Two wheel assemblies are found on both the left-hand
49. 710-0726 Self-tapping Screw, 5/16-12 x.750
50. 736-0300 Flat Washer
51. 736-0329 Lock Washer
52. 736-0623 Flat Washer
53. 712-0717 Nut Insert, 3/8-16
54. 784-0404 Bearing Retainer Bracket
55. 784-0407 Axle Bearing Support Bracket
56. 738-0143 Shoulder Screw
57. 738-0279 Drive Plate Spindle
58. 738-0924 Shoulder Screw 1/4-28 x .375”
59. 741-0163A Bearing Housing Assembly
60. 714-0151A Click Pin
61. 741-0563 Ball Bearing
62. 741-0747 Ball Bearing
63. 746-0949A Steer Cable
64. 746-0951 Auger Idler Cable 
65. 747-0973 Drive Clutch Rod
66. 750-0903 Split Spacer
67. 750-0997 Spacer
68. 741-0748 Flange Bearing
69. 737-3000 Lube Fitting, 3/16
70. 756-0344 Drive Pulley
71. 756-0625 Roller Cable
72. 784-0406 Frame Support Bracket
73. 784-0379 Upper Frame Cover
74. 784-0380 Lower Frame Cover
75. 784-0384 Auger Cable Bracket
76. 784-0403 Shift Bracket
77. 710-1879 Hex Screw 3/8-16 x.880
78. 718-04034 Bonded Friction Wheel
79. 790-00011 Friction Wheel Plate
80. 718-04070 Friction Wheel Hub
81. 618-04169 Friction Wheel Bearing Assembly
82. 738-1166A Wheel Axle
83. 634-0225 Wheel Assembly, LH*
— 734-2031 X-Trac Tire Only
— 734-1124 Rim Only
— 734-0255 Air Valve Only
— 741-0246A Bearing
84. 634-0226 Wheel Assembly, RH*
— 734-2031 X-Trac Tire Only
— 734-1124 Rim Only
— 734-0255 Air Valve Only
— 741-0246A Bearing
85. 05244A Bearing Housing
86. 741-04025 Self Aligning Bearing
87. 712-04065 Flange Lock Nut, 3/8-16

ef. 
No.

Part No. Part Description
23

 & right-hand sides.



24

Model 13045

1

1

2

3

4

5

4

5

19

19

19

19

6

6

7

7

9

9

1021
13

29
11

24

31

17

27

23
15

26

21

15

14

25

16

18

11

20

15

28

30

15
23

13
21

32

32

A

A

A

A

34

34

35

35

36

37

38

39

40

42

44

8

12

43



25

Model 13045

Ref. 
No.

Part No. Part Description

1. 646-0012 Auger/Drive Cable Assembly
2. 684-0053B Lower Chute Directional Control
3. 705-5266 Split Chute Directional Control Brkt.
4. 710-1879 Hex Screw, 3/8-16 x.88”
5. 710-1878 Hex Screw, 3/8-16 x 1.75”
6. 710-0458 Carriage Bolt 5/16-18 x 1.75”
7. 710-0572 Carriage Bolt 5/16-18 x 2.5”
8. 747-1136 Lamp Retainer
9. 710-0597 Hex Screw 1/4-20 x 1.00”

10. 711-0677 Ferrule
11. 712-04064 Flange Lock Nut, 1/4-20
12. 629-04010 Lamp Wire Harness
13. 712-3010 Hex Nut
14. 714-0101 Hairpin Clip
15. 714-0104 Hairpin Clip
16. 720-0201A Chute Directional Control Knob
17. 720-0284 Knob
18. 726-0100 Push Cap
19. 736-0105 Bell Washer
20. 736-0185 Flat Washer
21. 736-0242 Belleville Washer
23. 736-0275 Flat Washer
24. 741-0475 Plastic Bushing
25. 747-0624 Chute Directional Control
26. 747-0983A Lower Shift Rod
27. 747-0997 Upper Shift Rod 
28. 749-0989A Upper Handle LH
29. 749-0990A Upper Handle RH
30. 749-0991 Lower Handle 
31. 750-0963 Shift Rod Connector
32. 710-1625 Oval C-Sunk Screw
34. 725-0157 Cable Tie
35. 746-0950A Trigger Control
36. 725-1658 Halogen Lamp
37. 705-5218 Handle Engagement RH
38. 705-5219 Handle Engagement LH
39. 710-1003 Special B Screw
40. 712-0271 Hex Sems Nut
42. 720-0232 Shift Knob
43. 731-04069 Handle Panel
44. 725-1672 Lens Assembly



Model 13045

6 15 10

6
15

5

2

11
13

17

4

14

8

1

3

3
13

7

9

20

19

18

14

22

21

23

12

24

26

25
Ref. 
No.

Part No. Description

1. 07386 Washer
2. 684-0123A Belt Cover Bracket Assembly
3. 710-0191 Hex Screw 3/8-24 x 1.25”
4. 710-0237 Hex Screw 5/16-24 x .625”
5. 710-0502A Self-tapping Sems Screw
6. 710-0607 TT Screw 5/16-18 x 0.5”
7. 710-1245B Hex Lock Screw 5/16-24 x 1.25”
8. 712-0116 Jam Nut
9. 714-0118 Key
10. 731-2531 Belt Cover
11. 732-0303 Extension Spring
12. 736-0159 5/16 Washer
13. 736-0217 Lock Washer

R

14. 736-0242 Belleville Washer 
15. 736-0264 Flat Washer
17. 738-0215A Shoulder Screw
18. 748-0234 Shoulder Spacer
19. 754-0131 V-Belt
20. 756-0240 Flat Idler
21. 756-0241B Double Pulley
22. 784-5726 Idler Bracket
23. 629-0071 Extension Cord, 110V, 3-prong
24. 712-0324 Hex Lock Nut 1/4-20
25. 732-0705 Cable Control Wire
26. 736-0173 Flat Washer

ef. 
No.

Part No. Description
26



27

Model 13045

NOTE: When rebuilding a gearbox assembly, include 3 oz. of Shell Alvania EP Lead-Free Grease (Part No. 737-0168).

Ref. 
No.

Part No. Description

1. 618-0246 Housing Assembly, RH

2. 618-0435 Housing Assembly, LH

3. 710-1260A Screw, 5/16-18 x 0.75

4. 738-0492 Spiral Axle

5. 711-1133 Auger Drive Shaft 

6. 714-0126 Hi Pro Key, 3/16 x 3/4 (Not Shown)

7. 714-0135 #91 Woodruff Key 1/4 x 3/4

8. 716-0111 Snap Ring.875 Dia.

9. 717-0299 Double Thread Worm Gear LH

10. 717-1425 Worm Gear, LH

11. 721-0145 Oil Seal.875 ID

12. 721-0325 Plug, 1/4 x.437

13. 736-0266 Flat Washer, 1.52 x 2.0

14. 736-0291 Flat Washer,.88 x 1.38

15. 737-3000 Lube Fitting, 3/16 Drive

16. 738-0275 Worm Gear Shaft

17. 741-0184 Thrust Bearing.877 ID

18. 741-0217 Sleeve Bearing,.877 x.125 x 1.11

19. 618-0436 Auger Gearbox Assembly Complete

8
14

18

3

2

1

13

5

14

11
1712

154

13

16

9

10

7

19



28

Ref. 
No.

Part No. Description

1. 710-0276 Carriage Screw

2. 710-0458 Carriage Bolt 5/16-18 x 1.75”

3. 710-0805 Hex Bolt 5/16-18 x 1.5”

4. 710-0895 Hex Screw 1/4-15 x.750”

5. 710-0597 Hex Screw 1/4-20 x 1.00”

6. 712-04063 Flange Lock Nut, 5/16-18

7. 712-04064 Flange Lock Nut, 1/4-20

8. 731-0846C Upper Chute

9. 731-0851A Chute Flange Keeper

10. 731-1313C Chute Tilt Cable Guide

11. 731-0903D Lower Chute

12. 784-5680 Handle Suppt. Bracket 5/8 RH

14. 736-0231 Flat Washer

15. 736-0506A Special Washer

16. 746-0902 Chute Control Cable

17. 746-0903 Chute Cable w/Clip

18. 784-5594 Cable Bracket

19. 784-5604 Chute Tilt Handle

20. 684-0102 Handle Panel Assembly w/ Tilt

21. 710-0459A Hex Bolt 3/8-24 x 1.5”

22. 710-0599 TT Screw 1/4-20 x 0.5”

23. 711-0653 Clevis Pin

24. 712-0116 Jam Nut

25. 784-5682 Handle Suppt. Bracket 3/8 RH

26. 714-0104 Cotter Pin

27. 732-0145 Spring

28. 732-0193 Spring

29. 732-0746 Torsion Spring

30. 735-0199A Rubber Bumper

31. 736-0105 Bell Washer

32. 784-5681 Handle Suppt. Bracket 3/8 LH

33. 736-0509 Special Washer

34. 747-0877 Cam Rod

35. 748-0362 Cam Handle Lock

36. 748-0363 Handle Lock Pawl

37. 784-5619A Shift Handle

38. 784-5679 Handle Suppt. Bracket 5/8 LH

39. 714-0507 Cotter Pin

1

2

3

4

5

6

7

8

9

10

11

14

6

18

17

16

15

19
10

6

4

20

21

22

22

22

23

24

6

39

39

27
37

28
31

30

30

29

33 34

34

35

36
12

26

25

32

38

633

Model 13045


	NOTE: When rebuilding a gearbox assembly, include 3 oz. of Shell Alvania EP Lead-Free Grease (Part No. 737-0168).
	NOTE: All references to right or left side of the snow thrower are determined from behind the unit in the operating position. The “operator’s position” is defined as standing directly behind the snow thrower, facing the handle panel.
	Figure 1
	Figure 2

	NOTE: Before proceeding, look at the lower rear of the snow thrower frame to be sure the spring (found at the end of each cable) is attached to its actuator bracket See Figure 3.
	Figure 3

	NOTE: If the connector is not properly assembled, the shift rod will pivot and you will not be able to change speeds or change directions.
	Figure 4
	Figure 5
	Figure 6
	Figure 7

	NOTE: If unit shows any sign of motion (drive or augers) with the controls disengaged, shut engine off immediately. Readjust as instructed on page 10-Auger Control Test) and page 11-Drive Control and Shift Lever.
	NOTE: Engine will not start unless ignition key is inserted into ignition slot in carburetor cover.
	NOTE: Always cover vent hole in primer button when pushing. Additional priming may be necessary for first start if temperature is below 15˚F.
	NOTE: Keep key in a safe place. Engine will not start without ignition key.
	Figure 9
	Figure 10

	NOTE: Use slower speeds in heavy conditions and until you are familiar and comfortable with the operation of the snow thrower.
	Figure 11

	NOTE: If you placed plastic film under the gas cap, be certain to remove it before operating the snow thrower.
	Figure 12

	NOTE: Make certain to check for correct adjustment of the shift rod as instructed on page 11-Drive Control and Shift Lever before operating the snow thrower.
	NOTE: If the tire pressure is not equal on both sides, the unit may pull to one side or the other.
	NOTE: Make certain the bottom surface of skid shoe is flat against the ground to avoid uneven wear.
	Figure 13
	Figure 14
	Figure 15
	Figure 16

	NOTE: The skid shoes on this machine have two wear edges. When one side wears out, they can be rotated 180˚ to use the other edge.
	Figure 17
	Figure 18
	Figure 19
	Figure 20
	Figure 21

	NOTE: The brake puck must always be firmly seated in the pulley groove when the auger control is in the disengaged position.
	Figure 22
	Figure 23
	Figure 24

	NOTE: If the sprocket fell from the snow thrower while removing the hex shaft, place the sprocket on the hex shaft. Position the hex hub of the sprocket toward the friction wheel when sliding the sprocket on to the hex shaft. See Figure 24.
	NOTE: If you placed plastic film under the gas cap, be certain to remove it.
	NOTE: When storing any type of power equipment in an unventilated or metal storage shed, care should be taken to rust proof the equipment. Using a light oil or silicone, coat the equipment, especially any chains, springs, bearings, and cables.


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




